

**Laboratory** CSRL - Structwel Lab (Pune) Private Limited, 54, Progress House, Mumbai-Pune Road, Shivaji Nagar, Pune, Maharashtra

**Accreditation Standard** ISO/IEC 17025: 2005

**Discipline** Non-Destructive Testing **Issue Date** 24.05.2014

**Certificate Number** T-1340 **Valid Until** 23.05.2016

**Last Amended on** - **Page** 1 of 1

S.No.	Product / Material of Test	Specific Test Performed	Test Method Specification against which tests are performed	Range of Testing / Limits of Detection
I.	Building Materials- Reinforced Concrete Structures	Non-Destructive Testing Schmidt Rebound Hammer Test	IS 13311 (Part 2)- 1992, Reaffirmed Oct 2008	5 N/mm <sup>2</sup> to 80 N/mm <sup>2</sup>
		Ultrasonic Pulse Velocity Test	IS 13311 (Part 1)- 1992, Reaffirmed Oct 2008	0.1 μSec to 9999 μSec

-X-X-X-X-X-X-X-X-X-X-X-X-